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BGZ: 01010

SPECIAL CROP DIVIDER,  VAR. 4282 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0688 980 0 SUPPORT R.H. 4X156X381,5 1  1)
2 00 0237 423 0 HEXAGON HEAD BOLT M10X28 3
2 00 0236 171 0 HEXAGONAL NUT M10 3
2 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 3
3 00 0237 442 0 HEXAGON HEAD BOLT M8X25 6
3 00 0236 170 0 HEXAGONAL NUT M8 6
3 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 6
4 00 0688 975 1 DEFLECTOR INNER 2
5 00 0234 953 0 COACH BOLT M8X20X13 4
5 00 0236 170 0 HEXAGONAL NUT M8 4
5 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4
6 00 0671 364 0 SCREW-ON ANGLE 30X5X79 2  2)
7 00 0688 977 0 SUPPORT L.H. 1  3)
8 00 0688 974 0 SUPPORT 4X161X200 2
9 00 0236 056 0 HEXAGON HEAD BOLT M12X25 4
9 00 0236 172 0 HEXAGONAL NUT M12 4
9 00 0239 389 0 CONTACT WASHER A12 4
10 00 0688 025 0 BEND DIVIDER 2
11 00 0688 969 1 DIVIDER L.H. 1
11 00 0688 970 1 DIVIDER R.H. 1
12 00 0237 439 0 HEXAGON HEAD BOLT M8X16 4
12 00 0236 170 0 HEXAGONAL NUT M8 4
12 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4
13 00 0688 976 0 DEFLECTOR OUTER 3,0X0030X0400 2
14 00 0670 069 1 DEFLECTOR R.H. 1.5X278.5X600 1  4)
15 00 0670 070 1 DEFLECTOR L.H. 1,5X0280X0600 1  4)
16 00 0237 439 0 HEXAGON HEAD BOLT M8X16 2  4)
16 00 0236 170 0 HEXAGONAL NUT M8 2  5)
16 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4  5)

1) Remarks for right side

2) Remarks only for rice

3) Remarks for left side

4) Remarks from cutterbar 262525

5) Remarks AB SCHNEIDW. 262525

DOMINATOR 68 R / SR

No. 001   Remark: 

Page 2



DOMINATOR 68 R / SR

BGZ: 01030No. 002   Remark: 

Page 1



BGZ: 01030

4,2 M CUTTERBAR TROUGH 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0235 554 0 HEXAGON HEAD BOLT M12X50 2  1)
1 00 0653 251 1 PIN 16XH11X19X36 2  2)
2 00 0670 155 2 FUSE 2  3)
3 00 0239 389 0 CONTACT WASHER A12 4  4)
4 00 0236 172 0 HEXAGONAL NUT M12 2
5 00 0244 578 0 SPRING PIN 10 X 40 -ST 2
6 00 0670 156 1 GUIDE 2
7 00 0690 497 0 STRIPPER 3X35X1322 2
8 00 0650 948 0 STRIPPER ANGLE 45X45X5X1332 2  5)
8 00 0688 016 1 STRIPPER ANGLE 30X20X3X1167,5 2  6)
9 00 0670 160 2 BOLT 2  3)
10 00 0237 572 0 HEXAGON HEAD BOLT M12X35 2
10 00 0235 563 0 HEXAGON HEAD BOLT M12X100 2
11 00 0239 389 0 CONTACT WASHER A12 6
12 00 0235 124 3 FLAT WASHER 12- 13X24X2,5 16
13 00 0688 102 3 DUST SHIELD 1,5X265X1400 1
14 00 0650 240 1 CUTTERBAR TABLE 4,20M         S 1
15 00 0650 054 0 OUTER SHOE RH. 5X141X827 1
16 00 0604 253 1 GUARD PLATE R.H. 1,5X124X280 1
17 00 0673 781 4 SKID SHOE 1
18 00 0603 902 0 SKID SHOE 2
19 00 0603 899 1 CONNECTING PLATE 30X10X98 4
20 00 0650 049 1 OUTER SHOE LH. 5X219,5X827 1
22 00 0673 763 0 LOCK CHAIN 2
23 00 0942 497 0 TENSION SPRING 2,5 X 25  X 96 2  7)
24 00 0645 802 0 SUPPORT 2  7)
25 00 0651 428 1 ANGLE 25X5X76 1
26 00 0650 916 0 PLUG 2  8)
27 00 0673 749 0 SPRING CLIP 4,5X90 4  8)
28 00 0615 756 0 PIN 12H9X140 2  8)

1) Remarks from cutterbar 260200

2) Remarks BIS SCHNEIDW. 260199

3) Remarks to construction year 1995

4) Remarks (2)

5) Remarks from cutterbar 270348

6) Remarks BIS SCHNEIDW. 270347

7) Remarks (1)

8) Remarks from construction year 1996
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BGZ: 01030

STONE GUARD, VAR. 4944  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0237 383 0 HEXAGON HEAD BOLT M10X25 8
2 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 8
3 00 0650 323 0 STONE GUARD, R.H. 966 LANG 1
4 00 0235 223 1 HEXAGON HEAD BOLT M10X100 2
5 00 0236 913 2 FLAT WASHER 10-10,5X20X2 2
6 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
7 00 0236 171 0 HEXAGONAL NUT M10 2
8 00 0650 322 0 STONE GUARD, L.H. 966 LANG 1

1) Remarks OPTION
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BGZ: 01050

FINGER BAR, WITH 4,2 M CUTTERBAR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0650 307 0 GUIDING PLATE 1,5X483X1705 1
2 00 0610 097 1 COACH BOLT M8X16 2
3 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
4 00 0650 125 0 GUIDING PLATE 1,5X0483X2505 1
5 00 0200 909 0 SEALING PROFILE 20,5X9,25X1,5 1
6 00 0237 439 0 HEXAGON HEAD BOLT M8X16 11
6 00 0236 170 0 HEXAGONAL NUT M8 11
6 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 22
7 00 0235 534 1 HEXAGON HEAD BOLT M10X50X29 27
8 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 55
9 00 0238 292 0 WASHER 10,5X 22  X1 25
10 00 0236 171 0 HEXAGONAL NUT M10 58
11 00 0236 913 2 FLAT WASHER 10-10,5X20X2 55
12 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 55
13 00 0236 462 0 COACH BOLT M10X60 24
14 00 0237 808 0 HEXAGON HEAD BOLT M10X75 4
15 00 0237 383 0 HEXAGON HEAD BOLT M10X25 15
15 00 0236 171 0 HEXAGONAL NUT M10 15
15 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 15
16 00 0676 241 4 END FINGER 1
17 00 0611 204 1 KNIFE SECTION 1
18 00 0676 235 3 DOUBLE FINGER 24
18 00 0648 406 0 DOUBLE FINGER 24  2)
19 00 0676 236 0 PRESSURE THUMB 12
20 00 0673 753 1 SHIM 84
21 00 0611 022 0 MOWER KNIFE,SERRATED 2
22 00 0237 663 0 COUNTERSUNK RIVET 6X17 1
23 00 0611 203 1 KNIFE SECTION 1
24 00 0613 017 2 KNIFE CLIP 2
25 00 0676 249 1 DOUBLE FINGER 4
25 00 0648 407 0 DOUBLE FINGER 4  2)
26 00 0237 054 0 COUNTERSUNK RIVET 6 X30 14
26 00 0237 664 0 COUNTERSUNK RIVET 6X20 3
27 00 0236 056 0 HEXAGON HEAD BOLT M12X25 2
28 00 0239 389 0 CONTACT WASHER A12 2
29 00 0650 273 0 KNIFE CUTTERBAR 50X50X7X4510 1
30 00 0235 090 0 SPLIT PIN 4  X 28 1
31 00 0244 455 0 CASTELLATED NUT M16X1,5 1
32 00 0645 370 0 RUBBER CAP D 37 1
33 00 0670 120 1 BALL JOINT 27  X 25 1
34 00 0676 231 0 CONNCETION-STEEL 1
35 00 0676 232 0 GUIDE ERS.D.616286.0 1
36 00 0610 049 0 TENSION SPRING 2   X 16,5X 65 4
37 00 0770 488 0 SAFETY BAR 2   X 46,5X2100 1
37 00 0770 490 0 SAFETY BAR 2   X 46,5X2400 1
38 00 0176 044 0 CROP LIFTER 1  3)
39 00 0176 045 0 CROP LIFTER 1  3)
40 00 0610 294 3 CROP LIFTER 1  3)
41 00 0610 272 3 CROP LIFTER 1

1) Remarks FOR DOUBLE FINGERS

2) Remarks SONDERWUNSCH H D

3) Remarks optional
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BGZ: 01050

FINGER BAR, WITH 4,2 M CUTTERBAR (CONVERSION KIT)  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0650 307 0 GUIDING PLATE 1,5X483X1705 1
2 00 0610 097 1 COACH BOLT M8X16 2
3 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 25
4 00 0650 125 0 GUIDING PLATE 1,5X0483X2505 1
5 00 0200 909 0 SEALING PROFILE 20,5X9,25X1,5 1
6 00 0237 439 0 HEXAGON HEAD BOLT M8X16 11
7 00 0236 170 0 HEXAGONAL NUT M8 11
8 00 0688 960 0 KNIFE SECTION R.H 1
9 00 0688 958 0 MOW BLADE 1
10 00 0688 962 0 FILL.HEAD RIVET W.ERS.D.6889621 1
11 00 0688 959 0 KNIFE SECTION 1
12 00 0688 963 0 FILL.HEAD RIVET 5X29 11
13 00 0236 056 0 HEXAGON HEAD BOLT M12X25 2
14 00 0239 389 0 CONTACT WASHER A12 2
15 00 0235 090 0 SPLIT PIN 4  X 28 1
16 00 0244 455 0 CASTELLATED NUT M16X1,5 1
17 00 0645 370 0 RUBBER CAP D 37 1
18 00 0670 120 1 BALL JOINT 27  X 25 1
19 00 0688 961 0 CONNCETION-STEEL 1
20 00 0676 232 0 GUIDE ERS.D.616286.0 1
21 00 0688 954 0 KNIFE SUPPORT 13
22 00 0673 753 1 SHIM 14
23 00 0522 181 1 FRICTION PLATE 12
24 00 0505 759 0 COACH BOLT M10X40 26
25 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 55
26 00 0236 171 0 HEXAGONAL NUT M10 28
27 00 0688 955 0 KNIFE SUPPORT 1
28 00 0688 957 0 SHIM 2
29 00 0688 956 0 SHIM 1
30 00 0236 519 0 COACH BOLT M10X 45 2
31 00 0237 383 0 HEXAGON HEAD BOLT M10X25 15
31 00 0236 171 0 HEXAGONAL NUT M10 15
31 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 15
32 00 0650 273 0 KNIFE CUTTERBAR 50X50X7X4510 1
33 00 0688 950 0 BEAM BACK PART 6
34 00 0688 951 0 KNIFE SECTION 1
35 00 0610 049 0 TENSION SPRING 2   X 16,5X 65 4
36 00 0770 488 0 SAFETY BAR 2   X 46,5X2100 1
36 00 0770 490 0 SAFETY BAR 2   X 46,5X2400 1
37 00 0918 472 0 CROP LIFTER 1
38 00 0918 473 0 CROP LIFTER 1
39 00 0235 532 0 HEX.HEAD BOLT M10X40 1
39 00 0236 171 0 HEXAGONAL NUT M10 1
39 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
40 00 0918 474 0 SUPPORT 1

1) Remarks FOR DOUBLE KNIFE
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BGZ: 01070

GUARDS, WITH 4,2 M CUTTERBAR 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0244 138 0 HEXAGON HEAD BOLT M 8X18 1
1 00 0236 170 0 HEXAGONAL NUT M8 1
1 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 1
2 00 0614 986 0 GUARD PLATE REAR 1
2 00 0728 055 1 GUARD PLATE 1
3 00 0610 097 1 COACH BOLT M8X16 2
3 00 0236 170 0 HEXAGONAL NUT M8 2
3 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
4 00 0237 570 0 HEXAGON HEAD BOLT M10X16 1
4 00 0236 171 0 HEXAGONAL NUT M10 1
4 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
5 00 0728 132 1 SUPPORT 40X5X307 1
6 00 0614 954 1 BACK PANEL L.H. 1
6 00 0650 130 0 BACK PANEL L.H. 1
7 00 0610 097 1 COACH BOLT M8X16 1
7 00 0244 138 0 HEXAGON HEAD BOLT M 8X18 1
7 00 0236 170 0 HEXAGONAL NUT M8 2
7 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
8 00 0235 542 0 HEXAGON HEAD BOLT M10X90 1
8 00 0236 171 0 HEXAGONAL NUT M10 1
8 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
9 00 0237 383 0 HEXAGON HEAD BOLT M10X25 1
9 00 0236 171 0 HEXAGONAL NUT M10 1
9 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
10 00 0614 955 0 SUPPORT FRONT 1
10 00 0650 128 0 SUPPORT FRONT 1
11 00 0237 465 0 HEXAGON HEAD BOLT M6X16 4
11 00 0236 169 0 HEXAGONAL NUT M6 4
11 00 0239 386 0 CONTACT WASHER A 6 4
12 00 0645 429 3 SKID 0,75X208X994 1  1)
12 00 0614 957 0 SKID 1  2)
12 00 0650 187 0 SKID 1
13 00 0235 083 0 SPLIT PIN 3,2X18 1
13 00 0237 026 0 SPLIT PIN 5X32 1
14 00 0804 951 0 HOOD HOLDER 64 X 40 X 16 1
15 00 0654 313 0 HINGE 1.9X50X101 2
16 00 0237 465 0 HEXAGON HEAD BOLT M6X16 2
17 00 0239 386 0 CONTACT WASHER A 6 2
18 00 0237 464 0 HEXAGON HEAD BOLT M06X12 4
18 00 0236 169 0 HEXAGONAL NUT M6 4
18 00 0239 386 0 CONTACT WASHER A 6 4
19 00 0614 959 0 COVER PLATE 1
19 00 0650 155 0 COVER PLATE 1
20 00 0614 953 1 DOOR, FRONT 1
20 00 0650 185 0 DOOR, FRONT 1
21 00 0235 110 0 SPLIT PIN 2X18 1
21 00 0235 112 0 SPLIT PIN 3,2X 12 1
22 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 1
23 00 0652 433 0 CLAMP SPRING 12X18X15X0,75 1
24 00 0674 377 0 SUPPORT D7,75X817 1
25 00 0237 783 0 SPRING PIN 3 X 16 1
26 00 0237 812 1 BLIND RIVET A 4,0X 8 -

SCHERFEST.244
1

27 00 0615 538 0 ANGLE 1  3)
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BGZ: 01070

GUARDS, WITH 4,2 M CUTTERBAR 

Pos. Part No. Description Dimension Quanti
ty

Conditions

28 00 0610 097 1 COACH BOLT M8X16 2
28 00 0236 170 0 HEXAGONAL NUT M8 2
28 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
29 00 0615 541 0 ANGLE 2X50X60 1
30 00 0601 243 0 SUPPORTING WASHER 10,8X25X0,6 1
31 00 0601 608 0 LOCK TRUNNION 4,69-5,45 KL-L 1

1) Remarks with Item 26

2) Remarks MIT POS. 14

3) Remarks for 645429.3
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BGZ: 01070

GUARDS, WITH 4,2 M CUTTERBAR 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0650 113 0 GUSSET PLATE 2X225X208 1
2 00 0237 382 0 HEXAGON HEAD BOLT M10X20 7
2 00 0236 171 0 HEXAGONAL NUT M10 7
2 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 7
3 00 0650 143 0 BEARING PLATE L.H 1
4 00 0237 438 0 HEXAGON HEAD BOLT M8X12 1
5 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 1
6 00 0650 159 0 SUPPORT 1
7 00 0755 648 0 CABLE RING A 8X11X1 2
8 00 0665 564 1 COACH BOLT M6X12 2
8 00 0236 169 0 HEXAGONAL NUT M6 2
8 00 0239 386 0 CONTACT WASHER A 6 2
9 00 0645 935 1 SUPPORT 2,5X55X66 1
10 00 0659 176 0 LOCK 115X20 46-57 1
11 00 0665 666 0 SPRING CLIP 3X90 1
12 00 0645 924 1 DOOR, FRONT 1
13 00 0237 061 0 COUNTERSUNK BOLT M6X16 2
13 00 0236 169 0 HEXAGONAL NUT M6 2
13 00 0239 386 0 CONTACT WASHER A 6 2
14 00 0237 382 0 HEXAGON HEAD BOLT M10X20 2
14 00 0236 171 0 HEXAGONAL NUT M10 2
14 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
15 00 0665 564 1 COACH BOLT M6X12 4
15 00 0236 169 0 HEXAGONAL NUT M6 4
15 00 0239 386 0 CONTACT WASHER A 6 4
16 00 0236 171 0 HEXAGONAL NUT M10 1
17 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
18 00 0648 620 0 PIN D20X48-M10X16,5 1
19 00 0650 189 1 ROD D10X368 1
20 00 0648 621 0 LOCKING PLATE 3X52X97 1
21 00 0648 878 0 GLIDE PLATE 2,1X36X73 1
22 00 0237 795 1 SPRING PIN 4  X 26-N ERS.D.

237795
2

23 00 0503 693 0 COMPRESS.SPRING 1,5X14X33 2
24 00 0648 883 0 ROD D10X95 1
25 00 0237 464 0 HEXAGON HEAD BOLT M06X12 4
25 00 0236 169 0 HEXAGONAL NUT M6 4
25 00 0239 386 0 CONTACT WASHER A 6 4
26 00 0654 313 0 HINGE 1.9X50X101 2
27 00 0614 967 1 DOOR L.H. GRAU 1  1)
27 00 0650 140 1 DOOR L.H. 1
27 00 0514 665 0 STICKER R420 1  2)
28 00 0650 171 0 LINKAGE 1
29 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 2
30 00 0235 110 0 SPLIT PIN 2X18 2  3)
33 00 0615 486 0 LOCKING PLATE 1  4)
34 00 0601 243 0 SUPPORTING WASHER 10,8X25X0,6 1  4)
35 00 0601 608 0 LOCK TRUNNION 4,69-5,45 KL-L 1  4)
36 00 0615 489 0 ANGLE 2X50X76 1  4)
37 00 0739 162 1 LOCKING PLATE 5X80X88,5 1  4)
38 00 0008 523 0 BEARING BUSH 22X26X13 1  4)
39 00 0739 163 1 SHAFT D22,15X38 1  4)
39 00 0235 484 0 HEX DRIVER 8 1  3)
40 00 0235 647 2 SPRING PIN W.ERS.D.2356473 1  4)
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